
Page 1 - NUMBER 9501-BG3JPF

Ministry of the Environment, Conservation and Parks
Ministère de l’Environnement, de la Protection de la nature et des Parcs

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 9501-BG3JPF

Issue Date: June 10, 2020

The Corporation of the City of Stratford
82 Erie St
Stratford, Ontario
N5A 2M4

Site Location: Stratford Water Pollution Control Plant (WPCP)
701 West Gore Street
Stratford City, County of Perth
N5A 6W1

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 
(Environmental Protection Act) for multimedia approval of:

Stratford Water Pollution Control Plant (Sewage Treatment Plant and Waste Processing Facility)
[...]
Treatment Plant to generate gaseous outputs to be upgraded into renewable natural gas and digestate, 
and consisting of the following processes and equipment:

Receiving Building 

one (1) fully enclosed Receiving Building to be used for the receipt, temporary storage and 

pre-treatment of solid organic waste to produce the organic waste slurry and to remove its 
packaging and other non-biodegradable constituents, equipped with one (1) ventilation system 
that maintains negative pressure in the fully enclosed Receiving Building, including a ventilation 
rate of four and a half (4.5) air changes per hour in the Receiving Hall, extracting air from the 
areas including but not limited to the bay doors, reception area, tipping floor area, solid waste 
storage area, pre-processing area, residue/reject collection and load-out area, light fraction 
screenings storage area, and reception floor sump, then discharging odourous air through the 
Photoionization System described below;

Receiving Building Tank Yard

one (1) outdoor Liquid Waste Reception Tank used for the receipt and temporary storage of the 

liquid organic waste, having a capacity of 50 m
3
, discharging odourous air to the Photoionization 

System described below;

one (1) outdoor Buffer Storage Tank used for the temporary storage of the organic waste slurry 

from the Receiving Building mixed with liquid organic waste from the Liquid Waste Reception 
Tank, having a capacity of 500 m

3
, discharging odourous air to the Biogas Upgrading System 

described below;

three (3) outdoor Pasteurization Tanks operating in parallel, used to pasteurize the organic waste 

slurry from the Buffer Storage Tank combined with liquid organic waste from the Liquid Waste 
Reception Tank and with sludge from the three (3) Hydrolysis Tanks prior to anaerobic digestion, 
each having a capacity of 4 m

3
, discharging odourous air to the Biogas Upgrading System 



Page 4 - NUMBER 9501-BG3JPF

described below;

Anaerobic Digesters and Digestate Storage Tank

modification of two (2) existing anaerobic digester tanks for operation as two (2) Anaerobic 

Digesters used for the primary anaerobic biodegradation of the organic waste slurry combined 
with sludge post-pasteurization, each having a capacity of 1,600 m

3
. One digester tank is 

equipped with a fixed-roof for the collection of biogas and the other digester tank is equipped 
with a floating-roof for expansion with biogas generation;

modification of one (1) existing sludge storage tank to be used as one (1) Digestate Storage Tank 

for the temporary storage of digestate and the loading of digestate into tanker trucks for transport 
to its land application destination, including the covering of some existing tank openings, having 
a capacity of 2,850 m

3
 and discharging the tank headspace through the Post Digestate Skid Odour 

Treatment System;

repurposing of the two (2) sludge recirculation pumps, each rated at 50 L/s at 20 m TDH;. 

repurposing of the two (2) sludge transfer/loading pump, each rated at 50 L/s at 20 m TDH and 

32 L/s at 18.3 m TDH;

additional ferrous chloride dosing points at the two (2) Anaerobic Digesters and one (1) Buffer 

Storage Tank;

repurposing of one (1) existing 1,520 m
3
 sludge storage lagoon to be used as a 1,520 m

3
 detention 

pond for emergency spill containment from the two (2) Anaerobic Digesters and the one (1) 
Digestate Storage Tank;

Post Digestion Screen Enclosure

one (1) enclosed screw press used for the screening of the digestate to remove remaining 

inorganic constituents, equipped with one (1) ventilation system serving the post digestion screw 
press screening enclosure at a ventilation rate of six (6) air changes per hour, drawing air from 
the screw press system used for the screening of the digestate, discharging odourous air to the 
Post Digestate Skid Odour Treatment System;

Photoionization System

one (1) Photoionization System, consisting of three photoionization units operating in parallel 

(two units designed at full load, allowing for downtime of one unit for maintenance), used to 
control emissions from the fully enclosed Receiving Building and the Liquid Waste Reception 
tank. Each photoionization unit is complete with a dust filter, a UV-compartment and a catalyst 
chamber. The Photoionization System operates with two (2) induced draft fans (one duty, one 
standby), discharging to the air at a maximum volumetric flow rate of 9.72 m

3
/s through a stack, 



Page 5 - NUMBER 9501-BG3JPF

having an exit diameter of 0.79 m, extending 3.2 m above the roof and 16.2 m above grade;

Post Digestate Skid Odour Treatment System

one (1) Post Digestate Skid Odour Treatment System, consisting of one photoionization unit, 

used to control emissions from the Digestate Storage Tank and Post Digestion Screen Enclosure. 
The photoionization unit is complete with a dust filter, a UV-compartment and a catalyst 
chamber. The Post Digestate Skid Odour Treatment System discharges to the air at a maximum 
volumetric flow rate of 0.12 m

3
/s through a stack, having an exit diameter of 0.79 m, extending 

3.2 m above the roof and 6.8 m above grade;

Biogas Upgrading System

one (1) Biogas Upgrading System, used for treatment of the biogas originating from the two (2) 

Anaerobic Digesters and the odourous air from one (1) Buffer Storage Tank, three (3) Hydrolysis 
Tanks and three (3) Pasteurization Tanks, to upgrade the biogas/odourous air mixture into 
Renewable Natural Gas for injection into the natural gas distribution infrastructure. The Biogas 
Upgrading System consists of biogas/odourous air mixture conditioning, followed by 
compression and upgrading. The biogas/odourous air mixture conditioning includes 
dehumidification (by cooling the gas) for moisture and ammonia removal, followed by 
biogas/odourous air mixture compression and two (2) activated carbon filters operating in series 
for the desulphurization and for the removal of siloxanes and volatile organic compounds in 
combination with particulate filters to remove particulates. After biogas/odourous air mixtrure 
conditioning, the biogas/odourous air mixture is compressed to high pressure, cooled and then 
passed through a three-stage membrane separation system to separate methane from other 
constituents. The Biogas Upgrading System is equipped with a continuous emission monitoring 
system to monitor hydrogen sulphide concentration before biogas/odourous air mixture 
conditioning (on the raw biogas/odourous air mixture), between each activated carbon filter and 
after biogas/odourous air mixture conditioning (entrance of membrane separation unit). The 
off-gas from the Biogas Upgrading System discharges to the air at a maximum volumetric flow 
rate of 0.03 m

3
/s, through a stack having an exit diameter of 0.15 m;

Biogas Flare

replacement of one (1) existing digester gas flare with one (1) Biogas Flare of larger capacity, 

operating as a standby biogas/odourous air mixture combustion control device during periods 
when the Biogas Upgrading System is down or when biogas/odourous air mixture generation 
exceeds the capacity of the Biogas Upgrading System or when the natural gas distribution 
infrastructure is unable to accept the upgraded biogas/odourous air mixture. The Biogas Flare has 
a maximum biogas/odourous air mixture burning capacity of 450 normal m

3
/hour, discharging to 

the air through a stack, having an exit diameter of 0.30 m, extending 4.0 m above grade;



Page 6 - NUMBER 9501-BG3JPF

Existing Works:

Sewage Treatment Plant

Influent Sewers

825 mm diameter and 1,500 mm diameter inlet sewer sections from the Forman/O'Loane and 

Erie/Brydges/Worsley trunk sewers to the raw sewage lift station;

Raw Sewage Lift Station

three (3) screw pumps (one standby), each rated at 427 L/s, to handle peak dry weather flows;

one (1) screw pump, rated at 2,600 L/s, to handle wet weather flows;

a 1,800 mm diameter sewer from the raw sewage lift station to the junction chamber;

Imported Waste Holding Tanks

two (2) 24.7 m diameter x 3.2 m SWD holding tanks (formerly primary clarifiers), each 1,500 m
3
 

capacity, to be used for receiving and holding of imported sewage to be co-processed at the 
Sewage Treatment Plant, with the flexibility to be used as primary clarifiers during planned 
maintenance activities or as wet weather flow holding tanks for emergency situations;

Wet Weather Flow Management System

a flow distribution chamber to distribute wet weather flows to the wet weather flow equalization 

tanks;

Wet Weather Flow Equalization Tank No. 1

one (1) 22 m x 38 m x 4.5 SWD wet weather flow equalization tank, complete with sediment 

flushing system;

Wet Weather Flow Equalization Tank No. 2

one (1) 22 m x 38 m x 4.5 SWD wet weather flow equalization tank, with baffle walls to 

provide additional function as a disinfection facility for emergency wet weather overflow 
prior to discharge to Avon River, complete with sediment flushing system;

an inlet sewer from the equalization tanks distribution chamber to the wet weather flow 

equalization tank No.2, complete with sluice gates in the inlet sewer;

a 300 mm diameter outlet sewer connecting to the inlet sewer to the raw sewage lift station;



Page 7 - NUMBER 9501-BG3JPF

Wet Weather Overflow Disinfection

Chlorination

two (2) 15,000 L sodium hypochlorite storage tanks;

four (4) metering pumps (one standby), each rated at 13.4 L/min, to dose chemical to the 

inlet chamber of the wet weather flow equalization tank No. 2, equipped with an in-line 
mixer, and to the backup dosing point at the equalization tanks distribution chamber;

Dechlorination

one (1) 3,000 L capacity sodium bisulphite storage tanks;

two (2) metering pumps (one standby), each rated at 4.0 L/min, to dose chemical to the 

discharge channel of the wet weather flow equalization tank No. 2, equipped with an 
in-line mixer, and to the backup dosing point at the bypass channel of the wet weather 
flow equalization tank No. 2;

Preliminary Treatment System

influent flow metering by a rectangular weir;

one (1) 6.1 m x 6.1 m detritor, with a Peak Instantaneous Flow Rate of 450 L/s;

two (2) mechanical bar screens, each with a Peak Instantaneous Flow Rate of 450 L/s;

one (1) dewatering screw auger;

Influent Flow Measurement and Sampling Point

flow measurement device at downstream of bar screen;

automatic composite sampler at downstream of bar screen;

Primary Treatment Systems

 one (1) primary influent distribution chamber;

two (2) 24.7 m diameter x 3.2 m SWD primary clarifiers, each with a Peak Daily Flow 

Rate of 36,503 m
3
/d, equipped sludge and scum removal mechanisms;

two (2) primary sludge pumps (one standby), each rated at 10 L/s at 20 m TDH;



Page 8 - NUMBER 9501-BG3JPF

one (1) primary clarifier dewatering pump, each rated at 50 L/s at 20 m TDH;

three (3) primary effluent pumps (one standby), each rated at 210 L/s at 7.5 m TDH;

Secondary Treatment Systems

Biological Treatment

four (4) 38.5 m x 14.4 m x 4.8 m SWD three-pass aeration tanks, each equipped with an 

anoxic zone baffle and fine bubble aeration system;

three (3) air blowers (one standby), each rated at 6,260 m
3
/h at 56 kPa;

Secondary Sedimentation

three (3) 24.4 m diameter x 3.6 m SWD secondary clarifiers, equipped with sludge removal 

mechanisms;

four (4) return activated sludge (RAS)/ waste activated sludge (WAS) pumps (two standby), 

each rated at 237 L/s at 9.5 m TDH;

Supplementary Treatment Systems

Phosphorus Removal

two (2) 35,000 L chemical storage tanks;

three (3) metering pumps (two standby), each rated at 17 to 473 L/h with dual point dosing to 

the aeration inlet chamber and screw pumps (filter building);

Post-Secondary Treatment System

four (4) 7.92 m x 3.96 m x 4.9 m depth dual media filters providing a total area of 95 m
2
;

Disinfection System

UV Irradiation 

one (1) UV disinfection system comprising three (3) banks (two in lead and lag operational 

mode and the third as standby), each having a Peak Hourly Flow Rate of 763 m
3
/h and with 

twenty-one (21) modules with eight (8) lamps per module;

Final Effluent Flow Measurement and Sampling Point



Page 9 - NUMBER 9501-BG3JPF

an ultrasonic meter and transducer to measure effluent flows over the UV disinfection control 

weir;

automatic composite sampler downstream of UV disinfection system;

Sludge Management System (To be replaced with the Waste Processing Facility)

Sludge Digestion

one (1) 16.5 m diameter x 8.0 m SWD primary anaerobic sludge digester, equipped with gas 

mixing;

one (1) 16.5 m diameter x 8.0 m SWD secondary anaerobic sludge digester;

two (2) sludge recirculation pumps, each rated at 50 L/s at 20 m TDH;

two (2) sludge transfer/loading pump, each rated at 50 L/s at 20 m TDH and 32 L/s at 18.3 m 

TDH;

Sludge Storage

one (1) 2,850 m
3
 sludge storage tank;

one (1) 1,520 m
3
 sludge storage lagoon;

Final Effluent Disposal Facilities

one (1) 900 mm diameter effluent sewer from the outlet of the UV disinfection channel 

discharging to Avon River;

including all other mechanical system, electrical system, instrumentation and control system, standby power 
system, piping, pumps, valves and appurtenances essential for the proper, safe and reliable operation of the 
Works in accordance with this Approval, in the context of process performance and general principles of 
wastewater engineering only;

all in accordance with the submitted supporting documents listed in Schedule A.

For the purpose of this environmental compliance approval, the following definitions apply:

"Acoustic Assessment Report" means the report, prepared in accordance with Publication NPC-233 1.
submitted in support of the application, that documents all sources of noise emissions and Noise Control 
Measures present at the Facility. "Acoustic Assessment Report" also means the Acoustic Assessment 
Report dated July 19, 2019 and signed by Michael Masschaele, GHD;



Page 10 - NUMBER 9501-BG3JPF

"Acoustic Audit" means an investigative procedure consisting of measurements and/or acoustic modelling 2.
of all sources of noise emissions due to the operation of the Facility, assessed to determine compliance 
with the Performance Limits for the Facility regarding noise emissions, completed in accordance with the 
procedures set in Publication NPC-103 and reported in accordance with Publication NPC-233;

"Acoustical Consultant" means a person currently active in the field of environmental acoustics and 3.
noise/vibration control, who is familiar with Ministry noise guidelines and procedures and has a 
combination of formal university education, training and experience necessary to assess noise emissions 
from a Facility;

"AERMOD" means the dispersion model developed by the American Meteorological Society/U.S. 4.
Environmental Protection Agency Regulatory Model Improvement Committee (AERMIC) including the 
PRIME (Plume Rise Model Enhancement) algorithm, used to calculate one-hour average concentrations of 
a contaminant at the Point of Impingement and at the most impacted Sensitive Receptor;

"Annual Average Daily Influent Flow" means the cumulative total sewage flow of Influent to the Sewage 5.
Treatment Plant during a calendar year divided by the number of days during which sewage was flowing to 
the Sewage Treatment Plant that year;

"Approval" means this environmental compliance approval and any schedules attached to it, and the 6.
application;

"Biogas" means the gaseous waste generated from microbial biodegradation of biodegrable organic wastes 7.
and Sludge conducted under anaerobic conditions and has the physical attributes and the chemical 
composition, in particular the methane and carbon dioxide content, of a gas considered to be a biogas by 
the biogas industry;

"Biogas Flare" means the biogas/odourous air mixture flare system described in the Owner's application, 8.
this Approval and in the supporting documentation submitted with the application, to the extent approved 